
( 

( 

( 

( 

( 

( 

( 

BELL SYSTEM PRACTICES 
Plant Series 

FIGURE 

1 
2 
3 
4 

ELEC TR IC AL SERVICE U N I T (LE SU) 

FOR SEQUE NCE SELEC T OR 

Note: 

P ART S 

CONTENTS 

Container and Components 
152623 Line Relay Mounting Assembly 
162361 Rectifier Assembly 

Cable Components 
Numerical Index 

When ordering parts from this section 1 

prefix each number with the letters TP. 

{/ SECTION 573-133-803 � Issue 11 December 1 1965 
AT&TCo Standard 

PAGE 

2 
3 
4 
4 
5 

Prepared for American Telephone and Telegraph Company by Teletype Corporation. 
© 1958 and 1959 by Teletype Corporation. 

A II rights reserved. 
Printed in U.S.A. Page 1 



SECTION 573-133-803 

178853 --

�51818 (4-1/4" Lon9}ll_ 51819 (3" Long) � � W \ 151626"' 151657� �.--, 151626 � 3598 "' 2191 """ 
� = �® 151618--- ' 2191 "-... w 7002 """' u 

150p40 \ SJ:: 
\ '"' I - :. 

' .t:' I I "' I � 2191 I 

.;::::::::=7002 /�/) / 
--- .. b / // 152761 � w // / � ----��. // 

� 
/& 90789 I : 

151427 : 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

/ / / 

�@� ® I I "lJl.J- B "'@ 1157 44048 \ 1 \ 
121244 3646 49514 

w - 151657 ,., _ 2191 
T --7002 ® 

I 
I 

��/ 
/ 1 --- 178854 

�� --1158 I 2191 

-178855 

---153456 

3598 l 

I 

Suppliedl__ e--w/11678:U -- �� 

151346
""' 

w 2191- -e 

129919 (4Amp.)-_�
ll I, 1167�� 

'"(" g w
/ 2191 � 1 / 7002/) 

�
/ 

/.-// 
� 

I 
il....V n 

2191--t A/� 
150040 ------& I 

111017 

a 
0-----@ 

121249 1 44048 

�6>� I I 92527 1157 

FIGURE 1. CONTAINER AND COMPOt-.IENTS 

Page 2 

'� 

''.· , 

,, 

:> 

'*•) 

·� 
·(,# 

,J 



( 

( 

( 

( 

( 

( 

l� 

@. __ 

� 

\ 
®151626 

-15181

J
9 

Ji 

----151626 

®--

: ----.v" / � 
© -- 2191/ -� 
� 151657 / 

w----150040 

@- 2191 
�-- --- 7002 

(") 

ISS 1, SECTION 573-133-803 

---153482 

125015 

CD Part of 153475 Cable 

FIGURE 2. 1 52623 LINE RELAY MOUNTING AS SEMBLY 

Page 3 



SECTION 573-133-803 

� 
Ill II I 

�162359 

I 11 
162357 - 1 1 I I 

I : Ill 

150040 

\ 
1 

rGuf'plied 

I 
w/116783 

(])151626 

~ 

<Il155752 � 
w 

/ 

Page 4 

�� � 0 @-2191 I ® -- 7002 l.l I 151427 

� 

-160229 

96262S (Slate) 

116783 � 
: 

162358
" .4' \ 4 ® � j@J Suf> pliedl : 

® 92260 w/11678� � 
--2658 � 

FIGURE 3. 

(])107398 (])82474 

�� 

1 6 2 3 6 1  RE C T IFIER ASS EMBLY 

�-(])125139 

-(]) 2191 

/-4 
cfll

( [.... 

/155614 

-

�// I 
I 

(])157993 

/
__.. I I 

/ <Il157992 � 
�I __..�//__.. 

� 
( 

,) + (])157393 

///
/�/ 

"'""-� � lD155723 I 
I 

<Il125139 -� �- I 
<Il155723 � �

/ 
� / 

v 
�(])155766 

FIGURE 4. CABLE COMPONENTS 

<IlPart of 153477 Cable 

�-----0151626 

� -------0155750 

<IlPart of 178723 Cable 
®Part of 179202 Cable 

. ., 
1""·· .. ,_, 

p', 

:> 

k,,) 

) .J 

'� 



( 

( 

.. 

( 

( 

( 

( 

'-.. 

Part 
Number 

1028 
1157 
1158 
1248 
2191 
2658 
3598 
3606 
3646 
6827 
7002 

44048 
49514 
74614 
74821 
75750 
77902 
82474 
82516 
89548 
90789 
91683 
92260 
92527 
96262S 
99978 

104701 
107398 
111017 
111m 
116783 
121244 

Description and 
Page Number 

Screw (4-40 x 1/4 Fil) 3 
Screw (8-32 x 1/2 Fil) 2 
Screw (6-32 x 5/16 Fil) 2 
Screw (6-40 x 1/2 Flat) 3 
Washer, Lock 2, 3, 4 
Nut (6-32 Hex) 4 
Nut (6-40 Hex) 2, 3 
Nut (6-40 Hex) 2 
Washer, Lock 2 
Block 3 
Washer, Flat 2, 3, 4 
Washer, Flat 2 
Nut (8-32 Hex) 2 
Resistor (2600 Ohm) 3 
Resistor (2810 Ohm} 3 
Washer, Insulating 3 
Screw (6-40 x 2-3/8 Rd) 3 
Terminal 4 
Spring, Retaining 3 
Spring, Contact 3 
Washer, Flat 2, 3, 4 
Nut (15/32-32 Hex) 2 
Washer, Lock 4 
Washer, Lock 2 
Jumper (4" Slate} 4 
Connector, PI ug (4 Pt) 4 
Screw (4-40 x 9/32 Fil) 4 
Terminal 4 
Screw (6-40 x 5/16 Fil) 2 
Connector, Receptacle (4 Pt} 4 
Hoi der, Fuse 2, 4 
Clamp, Cable (1/4" ID} 2 

Part 
Number 

121249 
125015 
125139 
129919 
138191 
150040 
151346 
151411 
151412 
151416 
151427 
151441 
151618 
151626 
151657 
151818 
151819 
151827 
152109 
152110 
152124 
152623 

152760 
152761 
153456 
153462 
153464 
153475 
153477 
153480 
153481 

NUMERICAL INDEX 

Description and 
Page Number 

Clamp, Cable (5/8" ID) 2 
Washer, Flat 3 
Screw (4-40 x 1/8 Fil) 4 
Fuse (4 Amp) 2 
Screw (3-48 x 1 " Rd) 3 
Screw (6-40 x 5/8 Fil) 2, 3, 4 
Screw (6-40 x 3/8 Fil) 2 
Block, Terminal 2 
Insulator (1-9) 2 
Nut (6-40 Hex) 2 
Plate, Clamp 2, 3, 4 
Plate, Blank (2-3/4" Wide) 2 
Screw (6-40 x 7/16 Fil} 2 
Terminal 2, 3, 4 
Screw (6-40 x 1/4 Fil} 2, 3 
Jumper (4-1/ 4" Black} 2 
Jumper (3" Black} 2, 3 
Strap, Terminal 2 
Filter 3 
Bracket, Resistor Mounting 3 
Spacer 3 
Mounting Assembly, Line 
Relay 3 
Stud 2 
Stud 2 
Bracket 2 
Plate 2 
Block, Terminal 3 
Cable w/rerminal 3 
Cable w/rerminal 4 
Resistor (6750 Ohm) 3 
Resistor (5800 Ohm} 3 

Part 
Number 

153482 
154335 
155023 
155614 
155723 
155750 

155752 

155766 
157393 
157399 
157992 
157993 
158272 
158278 
160229 
162357 
162358 
162359 
162360 
162361 
178723 
178831 
178832 
178853 
178854 
178855 
178856 
179202 

ISS 1, SECTION 573 -133-803 

Description and 
Page Number 

Plate, Relay 3 
Screw (6-40 x 9/32 Fil) 3 
Switch, Toggle (DP-DT) 2 
Cover 4 
Screw (4-48 x 1/2 Fil} 4 
Sleeve, Insulating (3/32 ID x 
1/2" Lg) 4 
Sleeve Insulating (5/64 ID x 
1/2" Lg} 4 
Clamp, Cable 4 
Grommet, Rubber 4 
Connector, Receptacle (35 Pt} 4 
Bracket 4 
Bracket 4 
Plate, Right Mounting 2 
Container 2 
Plate, Mounting 4 
Capacitor (500 MFD) 4 
Diode 4 
Transformer, Power 4 
Fuse (.8 Amp) 4 
Rectifier Assembly 4 
Cable Assembly 4 
Connector, Receptacle (2 Pt) 2 
Plate, Adapter 2 
Cover, Rei ay 2 
Bracket, Relay 2 
Plate, Left 2 
Relay, Line Stunt 2 
Cable Assembly 4 

Page 5 
5 Pages 



/
 

,,
 

' 
..

..,., 


